



Test Report

Report No. A220041499910101

Page 1 of 5

Company Name ANHUI HONGYUAN CHILDREN PRODUCTS CO., LTD
shown on Report
Address KONGJI BRANCH.SHUCHENG.LUAN.ANHUI.CHINA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client

Sample Name	BABY BED
Item No.	1201/Arnie
P.O. No.	IS-BED-2006
Manufacturer	ANHUI HONGYUAN CHILDREN PRODUCTS CO.,LTD
Supplier	ANHUI HONGYUAN CHILDREN PRODUCTS CO.,LTD
Country of Origin	China
Exported to	Europe
Sample Received Date	Nov. 19, 2020
Sample Resubmitted Date	Dec. 25, 2020/Jan. 18, 2021
Testing Period	Nov. 19, 2020 to Jan. 21, 2021

Test Conducted:

As requested by the client. For details refer to next page(s)

Approved by

Victor Wang

Lab Manager

Jan. 21, 2021

No. T487149549



Date

Centre Testing International Group Co.,Ltd.

CTI Building, Xing Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P.R. China

Test Report

Report No. A220041499910101

Page 2 of 5

Executive Summary:

TEST REQUEST

EN 716-1:2017+AC:2019 & EN 716-2:2017 Furniture-Children's cots and folding cots for domestic use (Excluding clause 6: Instructions for use and clause 7: Marking)

CONCLUSION

PASS

***** For further details, please refer to the following page(s) *****



Test Report

Report No. A220041499910101

Page 3 of 5

▼ **Safety requirements for Children's cots and folding cots**

As specified in EN 716-1:2017+AC: 2019 & EN 716-2:2017- Furniture - Children's cots and folding cots for domestic use, the following tests were conducted on the submitted samples.

<u>Clause</u>	<u>Description</u>	<u>Assessment</u>
4	Safety requirements	
4.1	General.....	Pass
4.2	Materials	
4.2.1	Materials and surfaces.....	Pass
		(See Report No. A220041499910102)
4.2.2	Flammability of textiles, coated textiles and plastics coverings.....	Pass
4.3	Initial stability.....	Pass
4.4	Construction	
4.4.1	General	
4.4.1.1	Edges and protruding parts.....	Pass
4.4.1.2	Self-tapping screws.....	Pass
4.4.1.3	Labels and decals.....	Pass
4.4.1.4	Small parts.....	Pass
4.4.1.5	Castors and wheels.....	Pass
4.4.2	Holes, gaps and openings on the inside of the cot	
4.4.2.1	General.....	Pass
4.4.2.2	Assembly holes.....	Pass
4.4.2.3	Distance between cot base and sides and ends.....	Pass
4.4.2.4	Openings in mesh sides and ends.....	N/A
4.4.2.5	Distance between slats of the cot base.....	Pass
4.4.2.6	Openings in mesh of the cot base.....	N/A
4.4.3	Head entrapment on the outside of the cot.....	Pass
4.4.4	Shear and squeeze points.....	Pass
4.4.5	Snag points.....	Pass
4.4.6	Locking systems.....	N/A
4.4.7	Cot base	
4.4.7.1	Folding mattress base and cot base.....	N/A
4.4.7.2	Adjustable cot base.....	Pass
4.4.7.3	Strength of the cot base.....	Pass



Test Report

Report No. A220041499910101

Page 4 of 5

<u>Clause</u>	<u>Description</u>	<u>Assessment</u>
4.4.8	Sides and ends	
4.4.8.1	Movable sides.....	N/A
4.4.8.2	Distance between footholds and top of cot sides and ends.....	Pass
4.4.8.3	Strength of side and end components.....	Pass
4.4.8.4	Strength of frame and fastenings.....	Pass
4.4.9	Cot rim.....	N/A
4.5	Final stability.....	Pass
4.6	Mattress size.....	Pass
5	Packaging.....	N/A
6	Instructions for use.....	N/R
7	Marking.....	N/R

N/A = Not Applicable; N/R = Not Requested by the Applicant.

Note:

- Result(s) shown of tested clause(s) (4.4.5, 4.4.8.2, 4.4.8.3) are based on resubmitted samples.



Test Report

Report No. A220041499910101

Page 5 of 5

Photo(s) of the sample(s)



Statement:

1. This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. Company Name and Address shown on Report, the sample(s) and sample information was/were provided by the client who should be responsible for the authenticity which CTI hasn't verified;
3. The result(s) shown in this report refer(s) only to the sample(s) tested;
4. Without written approval of CTI, this report can't be reproduced except in full.

*** End of Report ***

